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Name of Sample %1 Rechargeable  Lithium Ton Cell 18650-2300mAh 3. 7V 2500mAh 9. 25W
English
ST 1123020166
Sample No.
—}TE—&LE-$’?'J’- UV AR BT IR AT R 4 ]
Consignor Guangxi Donglai New Energy Technology Co. LTD
Wb i VUVGACH B RE MR (B 45 ]
Manufacturer Guangxi Donglai New Energy Tec hnology Co, LTD
Ao St § IEfrie ¢ F G T Bz a At MERE A STASG/AAC, 10/1/Rev. 21 3. 303 it
BRI ik 188 4 .
Test method UNITED NATIONS

Recommendations on the -

TRANSPORT OF DANGEROUS GOODS” Mode !
Regulations ST/SG/AC. 10/1/Rev. 21 3. 3.special provisions 188
Wp— BEEr ] CX P SRPa il s 1 BG4S ST/SG/AC. 10/1/Rev. 21 3. 3% J59K W
%'in*?}:/ﬁ 188 5%
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ™ Model
Regulations ST/8G/AC. 10/1/Rev. 21 3.3 special provisions 188
o i‘l
GREEA I 7 T FUARACAT (46.0mm X 260mm X 110mm)
Appearance

T B

2008 i,
Rectangle corrugated carton (460mnx 260mm > 110mm) , ¢ ontaining 200 1it]

tium batteries,

Accepted Date

2023-02-08 AL B

Test Date

2023-02-08 -~ 2023-02-09

o) 3 B

L 2wk ik a6

1. 2m Drop test
Test Items
B B4 BE 1 BE S K2 1. omiskdR R G
he tested package is capable of withstanding a 1.2 w drop test.
skt .
Conclusion | f,/ '
42 H B (Date) - 2’023—0‘)—093
£ MALEE: MMM, Tnner pdtk‘lgc'(‘ollllg ted Dd[JE]
’ WHEMEE g : 10,0 WAMHE k)l 9.4 7
Comment ’
FiEEibh / L&y
Consignor 523808
Address POSt COde
}' g/ A r‘ﬁ#.}-— 4p #;_'
v 13 e, B2 e B
Approver: Checker: Compiler:
R4
Title:

AL AR i B4 (Head of Electrochemical Testi ing Department)
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7 | Name of Test | Standard requirement or The .
No - T ——— Test Result Conclusion |Remark
LUREPT A REAL . ol il Ak
Bl L T EOU M ) A2
FIHA S o bl )
The package is not
i r.‘l‘as'-km]. No damage to
g [ battery conrained, No
e shifting of the contents
“{; to batterv contact, No
releasing of contents.
WA O e st
ULLb{ “ i\)Ln!.,E"a/fx,;
ST/SG/AC. 10/1/Rev. e (PN ORTR PN FeY
330 455k “»*»?ﬁs‘»i Lu K SO PR | Passed
LDt 10 S, KNk
1. 22K “Recommendations on the The package is not
YR ST ) TRANSPORT OF DANGEROUS < |cracked. No damage to
1 1.2m GOODS™ Model Regulations g | hattery coutained, No
Drop Test ST'S“; /AC. 10 }R” 21“3- 3 [ [ shifting of the contents
special provisions 188 fii | to battery contact, No
releasing of contents.
AAE AL A B
bz, IR ”Lfﬂii'i.*]f‘l%fﬁll!ﬂ"ﬂ'fﬁ
gy, KN FEitE: .
The package is not
H{_ cracked. No damage to
battery contained, No
fﬂ shif'ting of the contents
to bhatterv contact, No
releasing of contents.
A IR
Test Enwronment SRR 23°C ; MR LS < /%
Condition Ambient temperature:23°C, Ambient humidity: /%
#or | R H /
Test ltem
HEMAHA —
Subcontracted Test SOELT 2 A5 / R &
Condition Subcontracted Meame Post (?ode
Laboratory et / 0,15
Address Tel
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